g/c;or)/s WCOJF7

INTERSTATE
SANITATION
COMMISSION

1969

NEW YORK NEW JERSEY CONNECTICUT




196 9
Report
of the

INTERSTATE SANITATION COMMISSION

on the

Water Pollution Control Activities
and the

Interstate Air Pollution Program



INTERSTATE SANITATION COMMISSION

COMMISSIONERS
NEW YORK " NEW JERSEY
Natale Colosi, Ph.D. Louis J. Fontenelli
Chairman Vice Chairman
Hollis S. Ingraham, M.D. Salvatore A. Bontempo
Chester Schwimmer Joseph J. Brennan
Moses Spatt, D.D.S. Roscoe P. Kandle, M.D.
Oliver J. Troster Samuel P. Owen
Treasurer
CONNECTICUT

J. Louis Radel

Vice Chairman
John J. Curry
Franklin M. Foote, M.D.
Robert K. Killian
John S. Wyper

*ok ok

*

Mitchell Wendell
Counsel

Thomas R. Glenn, Jr. Alan I. Mytelka, Ph.D.
[...]
After each storm, that water which has been collected
in the impoundment reservoir will be pumped to the 26th
Ward Plant for full treatment.

10



In conjunction with this work, an extensive study
was begun in the second quarter of 1968 at an approximate
cost of $1,000,000 to make an evaluation of water quality
before and after the Spring Creek Plant starts its
operation.

Wards Island, N. Y.

Rehabilitation of the plant's final settling tank is
under way at a cost of $1,100,000. The work, which is
50 per cent completed, includes new flights and
collecting mechanisms,

Oyster Bay, N. Y.

Two centrifugal pumps with a 1lift of 45 feet and a
180 gallons per minute capacity each are being installed
at Highwood Road. The cost will be around $60,000.

Port Washington, N. Y.

Two new pumping stations and main sewers are being
built to service the newly developed Flower Hill Section
of Port Washington. Modernization of the existing main
pumping station is also being undertaken. The cost of
this work is $1,274,479,

Rahway Valley Sewerage Authority, N.J.

Construction work is under way to upgrade this
primary plant to provide an 85 percent removal of bio-
chemical oxygen demand and total suspended solids. The
total cost of the work is estimated at about $10,800,000.

Improvements to the existing plant will be a new
parallel grit chamber, new mechanical bar screen, expansion
of the pump capacity from 65 to 75 million gallons per day
and repairs on the primary settling tanks to improve their
efficiency. The existing digesters are being converted
to sludge storage tanks.

Secondary treatment will be provided by step

1



aeration. The new units have been designed to handle
an average daily flow of 35 million gallons per day.

Rockland County Sewer District No. 1, N. Y.

This 10 million gallon per day activated sludge
plant was completed in December, 1968 at a cost of about
$4,760,000, A Zimpro sludge oxidation unit went into
full service during the summer.

Work on the sewer system is under way and is expected
to be completed at the end of 1970 at a total cost of
approximately $34,000,000.

The new system will include 63 miles of sewers and
nine pumping stations. Over 500 miles of lateral sewers,
tributory to the County system, are being constructed by
the Towns of Clarksville and Ramapo and the Village of
Spring Valley.

Third stage construction work is under study. This
will call for eventually doubling the capacity of the
treatment plant and expanding the service to include the
now unsewered portions of District #1.

West Haven, Conn.

Work is in progress to upgrade this 23 million
gallons per day plant to provide activated sludge
treatment. The existing plant began operation early in
1969,

12



FUTURE PROJECTS

Blind Brook, Rye, N. Y.

An engineering report pertaining to upgrading this
plant to secondary treatment is due on Jan, 1, 1970.
The work will cost about $6,000,000.

Sludge from the Blind Brook Plant will be digested
at the secondary plant to be constructed at Port Chester.

Briarcliff Manor, N. Y.

The sewage presently being treated by septic tanks
located at River Road and Scarborough Dock will be
diverted by the installation of pump stations to the
Westchester County Plant to be built in Ossining. An
engineering report is now being prepared.

Bridgeport, East Side Plant, Conn.

A design for expanding and upgrading this facility
has been completed by consulting engineers. The work is
expected to cost about $8,000,000.

Activated sludge treatment is being provided for
sanitary sewage and chemical treatment for storm water.
The plant will be capable of handling an average flow
of 12 million gallons per day. New treatment units
include aeration tanks, final settling tanks, chlorine
contact tanks, a storm water detention tank and gravity
sludge thickeners,

Bridgeport, West Side Plant, Conn.

The design of additions and alterations to upgrade
and expand this plant have also been completed. This
facility will provide for activated sludge treatment to
a waste load of 30 million gallons per day. Chemical
treatment of storm water will also be provided for and a
storm water detention tank is among the new units being
added.

The cost of this work is estimated at $10,000,000.

13



Croton-on-Hudson, N. Y.

The 750,000 gallons per day Croton plant will be
converted to a pump station upon construction of a
new Westchester County Plant at Ossining.

Edgewater, N. J.

This primary plant is designed to treat a flow of
4.0 million gallons per day. Consultants are now pre-
paring a feasibility study for treatment of industrial
wastes at this plant.

Estates of Great Neck Landing, Babylon, N. Y.

Plans have been submitted to the New York State
Health Department for approval to construct a treatment
plant to service this development of 230 homes on the
South Shore.

Freeport, N. Y.

The final design for expansion and imporvements to
this plant has been completed.,

The design capacity of the Freeport Plant will be
increased from 4.0 to 6.0 million gallons per day and the
Ray Street pumping station is being modernized, New
facilities include an enlarged chlorine building to handle
one-ton cylinders, settling tanks, a high rate trickling
filter and a grit chamber, The cost of this job is
estimated at $765,000.

Glen Cove, N.Y,

An engineering report is being prepared on the
enlargement of the Morris Avenue Treatment Plant.

Additional land is being acquired for this expansion,

Glen Cove, Morgan Island, N. Y.

A report for conversion of the Morgan Island Treatment
Plant to a pumping station was completed in 1968. Both

14



state and federal financing have been approved for the
job. Work will begin when the Morris Avenue Plant has
been expanded to handle the additional 1load,

Costs were estimated as follows:
Conversion to a pumping station ($36,000),
force mains and interceptor ($337,000)

and the main 1ift station ($120,000).

Great Neck Sewer District, N.Y.

An engineering report is being prepared for the
purpose of increasing this plant's design flow. An
incinerator will also be added.

Haverstraw, N.Y.

Engineering plans are presently being prepared to
upgrade this existing one million gallon per day
primary treatment plant.

Preliminary plans call for the addition of the
following new units: two high-rate trickling filters,
two secondary settling basins, a chlorine contact
tank and a pump station. The completed plant should
give an 85 percent biochemical oxygen demand removal
and 85 percent suspended solids reduction.

Total project cost is estimated at $1,200,000 with
construction work to begin by September, 1970.

Highlands, N. J.

The feasibility of building a joint treatment plant
for the Borough of Highlands and the Borough of Atlantic
Highlands is presently being considered. A study of this
project has been made by consultants.

Hudson County, N. J.

Consultants are preparing a regional comprehensive
sewerage study which will consider treatment of all waste

15



waters discharged in Hudson County. The study was begun
in September, 1969 and the recommendations should be
presented in February, 1970.

It is expected that all waste waters from Hudson
County will eventually be discharged to Upper New York
Bay, the Kill Van Kull and the Hackensack River.

Irvington, N. Y.

This existing 1.0 million gallons per day is to
have its flow diverted to the Yonkers County Plant when
its expansion is completed.

Jersey City Sewerage Authority, N. J.

An engineering report is being prepared for providing
secondary treatment at the East Side Plant. A pilot plant
has been put into operation in conjunction with this work,

The feasibility of upgrading the West Side Plant to
provide secondary treatment is also under study.

Kay-Fries Chemicals, Inc., West Haverstraw, N.Y.

Kay-Fries presently provides for neutralization of
its effluent to Minesceongo Creek. Negotiations are now
under way to divert this flow for treatment at Stony Point's
extended aeration plant. This diversion would require that
the Stony Point plant be expanded.

In-plant changes have reduced water consumption at
Kay-Fries from 1.0 to 0.6 million gallons per day.

Keansburg, N. J.

A feasibility study is being done by the Town Engineer
to upgrade this plant to provide secondary treatment.

Laurence Harbor, N.J.

Plans for upgrading to secondary treatment by contact
stabilization modified activated sludge have been presented

to the New Jersey State Department of Health and the

16



Federal Water Pollution Control Administration for review
and approval. Construction work is expected to begin in
June, 1970 and be completed in March, 1971.

The design is for an average flow of 1.4 million
gallons per day and a peak flow of 3.5 million gallons
per day. Units to be added are two aeration and stabili-
zation tanks, two final settling tanks and a system for
sludge recirculation. Cost of the new facilities and
improvements to existing equipment will be about $900,000.

The plant's service area will be expanded and im-
proved by construction of two pump stations, force mains
and sewers for about $270,000.

Linden-Roselle Sewerage Authority, N. J.

The design of secondary treatment facilities has
been approved by the New Jersey State Department of Health.
The cost of this project is expected to be about $12,000,000.

New facilities include a plastic media roughing
filter which will be followed by a step aeration activated
sludge process. The first stage provides for a 17 million-
gallon per day capacity. The plant's ultimate capacity
will be 25.5 million gallons per day.

Existing sedimentation tanks are being converted to
final clarifiers. The pump station's capacity will be
increased to 51 million gallons per day to handle the
maximum flow from the incoming trunk sewer,

Sludge-thickening tanks and additional sludge
storage facilities will be provided and sludge will be
barged to sea.

Four acres are to be added to the plant property to
provide space for this expansion,

Long Beach, N. Y.

An engineering report is being prepared which deals
with doubling this plant's design flow to approximately
13.0 million gallons per day.

17



Middlesex County Sewerage Authority, N. J,

A preliminary report for upgrading this 78 million
gallon per day primary treatment plant has been accepted
by the New Jersey State Department of Health. Plans call
for increasing the plant's capacity to 105 million
gallons per day and for providing secondary treatment of
the completely mixed activated sludge type. A 90 percent
biochemical oxygen demand reduction and an 85 percent
suspended solids removal are anticipated.

The existing primary facilities are to be incorporated
into the completed plan,

Facilities to be added are listed below:

1. Primary treatment facilities including aerated
grit chambers, influent piping,meter chamber, and
primary sedimentation tanks.

2. Secondary treatment facilities including aeration-
sedimentation tanks of the completely mixed activated
sludge type, air blower facilities, effluent piping,
and chlorination facilities.

3. Sludge-processing and disposal facilities for
barging raw sludge.

4, Anerobic digestion or vacuum filtration and
incineration may have to be added, if required by the
regulatory agencies. Anerobic digestion would be added
before sludge barging. Vacuum filtration and incineration
would replace barging with or without digestion, if
barging is not permitted.

Construction costs of primary and secondary units
are estimated at $64,381,000. The project cost of sludge-
handling facilities is expected to be about $17,753,000.
Work should start in January 1971 and the plant's size
may be expanded to 120 million gallons per day if desired.

Plans have also been approved to expand the Sayreville

Pumping Station, dualize several major trunk sewers
tributary to the plant and dualize the treatment outfall

18



to handle the flow in the year 2010. The total project
cost for the expanded sewer system is estimated at
$53,780,000.

Nassau County District No. 4, N.Y.

This sewer district will serve the entire length of
the North Shore of Nassau County. A report which was
completed in 1968 and considers the sewerage facilities
needed in this area is now being studied by the New
York State Department of Health,

New Rochelle, N.Y.

An engineering report has been submitted to the
State to upgrade this 15 million gallons per day plant
to provide secondary treatment at an approximate cost of
$15,000,000.

NEW YORK CITY

Bowery Bay, N.Y.

Consultants have prepared a report to expand and
upgrade the Bowery Bay plant. Its capacity will increase
to 150 million gallons per day, a 60 million gallons per
day increase and it will be converted to step aeration
with minimum removals of 90 percent of biochemical oxygen
demand and suspended solids.

This report includes improvements to the existing
plant and is presently awaiting state approval. Cost of
the entire project is estimated at $49,300,000,

Coney Island, N.Y.

The Bureau of Water Pollution Control is awaiting
the completion of a consultant's engineering report which
deals with converting to a step aeration process plant.
The total cost of the job is estimated to be about
$37,200,000,

Hunts Point, N.Y.

An engineering report prepared by consultants has
been submitted to New York State for review and approval.

19



This report deals with increasing the design flow to 200
million gallons per day, providing step aeration with
minimum removals of 90 percent of biochemical oxygen
demand and suspended solids improving existing facilities,
and adding the Hart-City Island flow to Hunts Point.
Overall project cost is estimated at $43,500,000 with
$35,000,000 of this allocated to construction work in the
expanding and upgrading phase.

It is anticipated that this plant will be operational
in 1974.

Jamaica, N. Y.

A consultant's report has been submitted to New York
State for upgrading the units in this plant to provide an
overall biochemical oxygen demand removal of at least 90
percent by the step aeration process, The total cost of
this work to begin in the third quarter of 1971 is about
$18,700,000.

North River, N. Y,

This plant, which will be located between 137th Street
and West 145th Street on the North River, is being designed
to handle 220 million gallons per day of raw wastes.

These wastes are not entering the Hudson and Harlem Rivers
from upper Manhattan.

The North River plant will be a step aeration treat-
ment plant, designed for a minimum of 90 percent biochemical
oxygen demand and suspended solids removal. The treatment
plant will be constructed in conjunction with a recreational
facility known as Riverbank.

The North River Plant should be completed and opera-
tional by the fourth quarter of 1974 at a cost of approx-
imately $300,000,000, A feasibility report on the plant
foundation and treatment units has been submitted to
New York State.

Plans for a sludge vessel with a 100,000 cubic foot
capacity have been submitted to New York State for approval.

20



Oakwood Beach, N. Y.

Engineering reports for upgrading to step aeration
and expanding from 15 million gallons per day to 40
million gallons per day with minimum removals of 90 per-
cent biochemical oxygen demand and suspended solids have
been submitted to New York State. Outfall design is
being given careful consideration to insure that there
will be no further degradation of Staten Island beaches.

Several contracts will be let for the construction
of force mains, interceptors and pumping stations at a
cost of $57,500,000.

Total cost of this entire project is estimated near
$111,000,000.

Owls Head, N. Y.

A consultant's engineering report is being prepared
to make this a full step aeration plant with removals of
a minimum of 90 percent biochemical oxygen demand and
suspended solids. Cost of the work, including additional
interceptors, force mains and pump stations, is
expected to be nearly $70,000,000.

Port Richmond, N. Y.

Consultants have prepared an engineering report whieh